

DAILY REPORT

ANALYSIS RESULTS OF BITUMEN 85/40

One of the composite samples was sent to a non-SGS laboratory for the following items to be tested. The test results presented by the lab as follows:

SPECIFICATION	TEST METHOD	RESULTS
SPECIFIC GRAVITY @ 25/25 CG	D-70	1.03
PENETRATION @ 25 C	D-5	42
SOFTENING POINT C	D-36	87
LOSS ON HEATING(WT) %	D-6	0.1
FLASH POINT C	D-92	320
SOLUBILITY IS CS2(WT) %	D-4	99.5
DUCTILITY @ 25 °C	1.5 CM MIN	1.5
SATURATES (ASTM D2007)	D2007	8 %
ASPHALTENES (IP 143)	IP 143	33 %
RESINS	D2007	28 %
AROMATICS	D2007	32 %

“These findings are reported herein for convenience only and SGS has no liability for the subcontracted results which remain with the lab.”

General Note:

- Most of Polly bags were observed in acceptable conditions.
- The cargo was arrived from Basekim mill at to the port with some trailer trucks.
- Some jumbo bags were observed in dirty and the others were acceptable/sound Conditions.
- The floor of containers was covered by plastic sheet.
- Loading operation of 5 containers was completed and we are waiting for weighbridge slips.
- Sampling was performed from item Nos.: 01, 02, 03, 04 and 05.